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BUET TEST CERTIFICATE

BancGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)

DEPARTMENT OF C1vil. ENGINEERING
Mobile: 01819557084: PABX: 55167100 Exi. 7226
http:fibric.ce. buet ac bd/#home

Concrete Lasoratory

BRTC No. 1102-39410/21-22/CE;  Dt. 12/8/2021 Sheet 10f 1
Sant by . Mr, Md. Lutior Rahman, Manager - 04, LafargeHolcim
Tajgaon, Dhaka.
Ref. Mo ¢ LHBL/2021/766; DI 120872021
Project -
Sample - Gement [Brand: HOLCIM SHOKT), ID: —] Type: CEM I/B-M {S-V-L} 42.5R
Date of Casting 1882021 OQurlD: RA-3 Manufacturing Dale: Not mentionad
Test Method & Specification ASTM

Test Results of Blended Hydraulic (Portland Composite) Cement
Age ddays ~ Tdaps

Cimbaaa Date 21-Aug 21 25 Aug-21
Strangth, O 3750 psi 180 psi
g5l & (Mpa) g (258 Mpal £33 5 o]

fp L
g b Three thousand seven | Four thousand seven
hundred fifty psi hundred eighty psi

1880 psi 2900 psi
for &l Types of IFISALAT : ASTM i
| 1M (20 M
chi e {13 Mpa) (20 Mpa)

Mixing water temperatura 25 Curing waer lemperafure 2.5-25°C

I WO

|
’! Maximum of Slandard Regquirements

Water for Mormal Consistency: Initial Setting Time (minutes); Final Setling Time {minutes):
ASTM C187-11 ABTM C191.08 ASTM C101-08

'} il Requires T
&an?a-fl eqme:ﬂants Yost Resdl Etandard Re_\::mrem ts
ASTM.CHE5-18 ASTM G585-19

Standand Requiremants

Test Result
ASTM C595-1 i

Test Fesult

735% | Notless than 45 minutes 168 Mot more than 420 minutes 316

Fineness (Specific Surface), m'kg : | Density/ Specific Gravity | Weight of Cement Bag {kg)
 ASTMG204-11 (Air Permeability Method) (gmicc): ASTM C188-08
Standard Requirements: ASTM G595 Standard Standard

Test it I : Test Result
19 &5l nesy | Requirements Test Result Requiraments g4 uf

‘ - 468 T wain

Note:  Sample was received in loose condition.

A—f-. — Sy \
Countersigned by . . £ e AR Test performed by
il | | . bl iy

3-08-2021

Dr. A. B. M. Badruzzaman s Dr. Raquib Ahsan
Professor, Dept. of Civil Engg., BUET . Professor, Dept. of Givil Engg., BUET
HLRS95LPE
Important Notes: Samples as suppied 1o us | laboratory, BRTC does nol have any responsbity as to the
represantalive character of the samples requirse o oo m=eq s recommended thal sampées are senl in @ secured and sedied
povenipacketicontanes duly signed by @ compelent authorty In order fo avord fraudulent febrication of fest results, & & atsg
pecommended that all the 1851 repoes are collected by an authorzed person, and not by the ContractonSuppiier
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